PARTS LIST
Al T

G-EXE22-26

20204 8A AUG. 2020

P
AN

N

'l

HRXsttIHIZUSswv o IHI crouP




IN—IY)ZRFDRAIZTDNT

I RALDEBEHERNEIZDNT
JARDEREARABETERISRIESICH-TEHRALET,

E-‘ﬂﬁ%l BaES

Key No

Parts No

Ty
HEaTH 2 i,fﬁ ane | ® o

FE B o

Parts Name Application| Description

R/P

ORHES
QfMMmES
QB EFF
@E %
G®FH # 1%
©ERSH
@&
"
o A

2)

25 (&h

ASAMIMAENTVDBELVANDESE—HSELHLICLY. BRBESHRSIERET.

HmzEETH-ODBRESTI
BEDBIEEI-FMXTRRLTHYFET,
RHELBSHYOHERBE#RERTLTHYFTT .
HAEEICLOHMMEIBMREDERMERESERTLTHIFET .
REEEXRESHELIRTLTHIFEY .
BEBROETRTINLTHYET,

RO HAENRTLTHYET,
BERHORAERRLTHIET .

5. BEIZDOULT

EHEICKDHAMEIBEMEDEBRIEDRRIEIRDEYTY )

KT

sy

o

ES

*

HaEETF e (BaBESEICCOY—I0H530F e -LEEA,.)

FIBXICERMESY FIERREHFERKOVT NICEEFITHEET )

FERMAEDOAEMMEHY FEamIFFARKDOVTNIZHET (FHRET O, BRI HE
RICHFFEIEIFHEFEAL)

HIBER RO EMMEEL Gt M IS E &, IBBRZIBRRBICOHERT T HEET )

BINE G THYERSHEEICSHERL A

F

BEILA R THYBERASHEEICSHERL A

(0]

IE%:‘F’:.)IJ:EEI:BEU@#%& LIRRHERmEMR (O — V&R anBESHICENAESHER
[C&RT

~X XXX
X X X X X

XX XXX BHET
X X X X X Bkl

x BEES
~ BERE

® &

Remarks




Abbreviation

ASSY :7t>JY R H 34k oP :AFPav IN 45
Inc %8 WP :E d EE EX HR
AR ‘FE Low - F I RE

Fr. i u R S.T.D :RAVA—F t HERS

Re. ) Uus 7o —H44X @ EE

L.H LIk 0.8 F—nN—H%4a4X COMP o> TU—k (EA, BT AR

3)AZAMZDINT
ASAMIZASSYE & - BAMER N RBEHSINATOFEITA LT LIERGERRETTIOTEHYELE A,
FHEGHGBESERVHIODERLLDILDTY . AFAMAMAENTNESESLIRANDRHESE
—HEEHLITEY, TORBLESHIOMBBESTEMALIITHEO>TVET,

ZEXITDOLNT

DNEGRETIXNDORE, BRES - BREMH-EREEHMSE TSI,

2) TEXDEGIE. [RAIELTREUN DR ILEBDHFEE A,

)N ISHEITIT, NS MIERS ERT CERABLET.
(MROFLGRZERASNET EERABIBOMREEECT IRALGYET )

4) B EflAg 1. BlR OB MMEERES RIS,

XERBEREFECCERTHLENHYET



How to consult parts list

1)Description in list.

Items in the list are described below by Nos, in the table below.

Iy ET
PHES HRES HELH e | amew | @ -
t
Key No Parts No Parts Name WP Application| Description Remarks
MDIndex No. :By referring the No. in the illustrations to the same No.,you can find the correct parts No.
@Parts No. :No. to control parts.

®Name of parts :Name of parts is in dicated in English and Japanese.
@Quantity :It represents the quantity of each part contained in reference No..
Bnterchangeability :Mark to show interchangeability when replacing former parts with new ones.

®Applicable No. of machines :No. of machines for which design is changed.

(@)Description :Dimensions of standard parts.
(®Remarks : Specifications,deicriptions,etc. of parts.
OModel :Individual form is indicated.

2) Mark and abbreciation.

Mark(when parts are changed, interchangeability of new and former parts is shown as below.)

Mark Content
* This mark appearing “Parts No.” column indicates parts not to be supplied.
A New and old parts are mutually interchangeable.
B New parts can be substituted for old parts, but vice versa Thus, new part may be supplied
to order asking for supply of old parts.
D New and old parts are not interchangeable.
E Indicated as “E” in “interchangeabliy” column. Its appilicable serial number or
F “F” mini tiller engine appears in “application” column.

old parts will be supplied until out of stock and thereafter new substitute parts will be
0 supplied. (This mark appears in “Parts No.” column and corresponding old numbers in
“Remarks” column)

~XXXXX:Up to X X X X X for serial numbers.
XX XXX~:XXXXX and up for serial numbera.




Abbreviation

ASSY :Assenbly R. H :Right OP : Optional IN :Intake
Inc :Including upP :Upper d :Diameter EX :Exhaust
AR :Required LOW :Lower | :Length

Fr. :Front S. T. D :Standard t : Thickness

Re. :Reer u.S :Undersize [0) :Diameter

L. H :Left 0.S :Oversize COMP :Complete

3) lllustrations
lllustrations present assemblies and individual piece parts not always precisely.
They are just guidelines to find correct parts codes. By comparing the index No. in the parts list with the

same No. in the illustrations, you can know the parts No.

How to order

1)When ordering some parts, designate the code No. , name of parts and quantity.

2)Returned parts order then those which were delivered by mistake are not accepted.

3)Be sure to use SHIBAURA genuine parts for SHIBAURA products. (Those similar to SHIBAURA parts
available on the market may cause early failure or performance deterioration.)

4)Refer separated parts price list for prisec of parts.

X This parts list may be modified without notice.



| R

CONTENTS
IOV
ENGINE PARTS
B & KEAWH R—
FIG.NO. SUBJECT PAGE
1000 HSUBE— R =remrererararanrananans CRANK CASE **sssmsssasannsssnnnnnnnns 7
2000 a2/ o)l < - 1 SEEECERREEERIEEE CRANK SHAFT = PISTON =s===sxsssenuss 8
3000 AVTFAYRIS—PAFR wwrmreremnnrnmnnnns INTAKE * EXHAUST =sesssssssnnnnnnnnn: 9
3301 TIFPHY—F PR w=remeremnmramnmcnnnnnns AIR CLEANER =*ssssssssssnsssssnnnnnns 11
4001 A DA e | - GOVERNOR *ssssssssssassssnnnnnnsnnn 12
5000 RA—B— « AHIEEFE rreerereraarnaaan STARTER * COOLING **==sssssnssnnnnns 13
6003 o S AU 1 [ R FUEL TANK ===vesssssmssnssnnnnnnnnnnns 14
6003 R A SRR GRHMARE) sreeverennaaaan FUEL TANK (Export Ver) ==t==sssssssuns 15
6101 X TLA—PAR seremeremrmramancananans CARBURETOR r*ssssssssssasssssnnnnns 16
7000 EHEEFR -rv-vmcermrrramanaanaas ELECTRIC DEVICE *+===tssssnssssnnn= 17
7001 ESEFR QAR -vceevrerrraraean ELECTRIC DEVICE (Export Ver) ===+=s==: 18
9000/9500 IFEREER v -ceceramrraara s ACCESSORIES === *ssmssssssnnnnss 19
AR ER
MAIN MACHINE PARTS
B & KEAWH R—
FIG.NO. SUBJECT PAGE
01 ] VRN - | - FRAME s*ressssssnsnnssannnnnnsnnnnns 21
02 y TR CEYL Y, Y] N |- IS COVER-BUCKET =rr=rssnmssnssnnnnn: 22
03 SYLQUBA{R cereeereereseiaanaaaaaas MISSION ===-=sssssssssnnnnnsnnnnnnns 24
04 FUSGUBR rereerererasieraaiaianas TENSION rressrsannssssssnnnnnnsnnn 27
05 YOFT X7 —RBER v SHATCHING GEAR CASE *==s=rr=sur: 29
06 EERBHEER -reecveerernrnannnrannnaas GEAR DRIVE ""sssssssssannnnnnnnnnsn 30
07 WIFIRE{R = =rvrerrmsmsmssannssnnnsnnnnss REEL DRIVE ==ssssssssssnnnsnsnannns 31
08 HSYFRAR =reerresasnnsrninnnianrnnnns CLUTCH **vssssstnnnsasnsnnnnnnnnnnsn 34
09 HI—I2H HYB—ER rereenmnnrnnnnann, HROOMING CUTTER **** ssssssnnsusn 35
10 BIO—SBAMR -r--reeerernmranararnnnass FRONT ROLLER ==rssnssssssnnnnnss 36
11 e (Y |- | - REAR ROLLER **s==ssssssnssannnns 38
12 g S 18 - T 3 HANDEL ====ssssssssssnnnnnnsnnnnns 40
13 SOTEAR -rrerecerescesraniaanaraanns LAMP =sssesssscsssnanannsnansnnnss 42
14 (TERBER serrererrarnara i ACCESSORIES =rssssssssnsssannnns 43
HaESIERS
NUMERICAL PARTS INDEX
IO EE (ENGINE PARTS) 0 =ssssssssssssssssssssssssssssssssssssssssssnnsnsnas 44
AR REF S (MAIN MACHINE PARTS) "sssensnsamansnsnsnsnnsnnnsnsnnnnnnnnnnnnnnnnnnnnns 47



I I8

( ENGINE )
IOOUERI—R {1 )b BEIEFT
A10010360 E N Fig.08 No.1 (P34)

A10010371 # H Fig.08 No.2 (P34)



IOV 9500 r—ABER
ENGINE; CRANK CASE

FIG. 1000

CRANK CASE Gr

s >

1140 -
FLANGE BOLT

1003

CRANIK CA

1016

AL
(GOVERNOR,

‘ STD

1012
@

1220

WY I e ok

1501 — GASKET SET

276100000W00

RUES| BRES O B R n-nass | EHSH i %
Key No Part No Parts Name 22 1 26 Maker Parts No |Application Remarks
1003 | A12890057 [95v97—2 CRANK CASE CP 1] 1 276-10101-41 STD
1012 [ A12890026 [£1ILY— OIL SEAL 1] 1 044-02502-00 25D x 35D X 7B
1013 [ A12890029 K —ILAT7YVUY BALL BEARING 1] 1 060-02800-21 28D X 58D % 16B
1014 | A12890086 [1N17° /9% PIPE KNOCK 2 | 2 277-15011-03
1016 | A12890025 [#1ILY—) OIL SEAL 1] 1 044-00600-20 6D X 10D X 2.5B
1021 [ A12890023 (754" PLUG 1] 1 040-11400-30
1022 | A12890019 [# 24k GASKET 1] 1 021-11400-20 T=04
1103 | A12890085 [ A YA TYUH hin'— MAIN BEARING COVERC | 1 | 1 277-11001-31 STD
1106 | A12890027 [£411LY— OIL SEAL 1] 1 044-02502-10 245x41.25% 6
1107 | A12890165 [ —LA"7YUY™ BALL BEARING 1] 1 X60-02501-40 25D X 52D X 15B
1110 [A12890132 [N +¥ ¥ GOVERNOR GEAR CP 1] 1 277-45004-J1
1115 [ A12890120 [h'nN'+RY-7 GOVERNOR SLEEVE 1] 1 277-41901-03
1130 | A12890151 [#4L4"— OIL GAUGE AY 2 | 2 277-63601-30
1132 | A12890150 [# 245k GASKET 2 | 2 277-63601-08
1140 | A12890002 (7559 # Lk FLANGE BOLT 6 | 6 001-04083-50
1202 [ A12890058 [¥Yv5 Ay CYLINDER HEAD CP 1] 1 276-13001-11 STD
1211 | A12890010 [R#Y kK ILE STUD 2 | 2 010-50603-51 6D X 98L X 20S
1212 | A12890011 (R4 ILE STUD 2 | 2 010-50802-50 M8 X 1.25 X 25L
1213 [ A12890089 [RTLY—I STEM SEAL 1] 1 277-16010-01
1215 | A12890059 [# 25k GASKET(HEAD) 1] 1 276-15001-33
1220 | A12890086 [NV477/9% PIPE KNOCK 2 | 2 277-15011-03
1230 | A12890012 [755Y K Lk FLANGE BOLT 4 | 4 011-00802-40 M8 X 1.25 X 68L
1231 | A12890013 [755Y K Lk FLANGE BOLT 1] 1 011-00803-10 M8 X 1.25 X 33L
1302 | A12890087 [Ayh—hn'— ROCKER COVER CP 1] 1 277-15503-01
1330 | A12890088 [# 27k GASKET(ROCKER COVER)| 1 | 1 277-16001-13 T=0.5
1332 [ 010800612 [755Y K Lk FLANGE BOLT 4 | 4 011-00600-20
1401 | A12890051 [N L7 H AN VALVE GUIDE 2| 2 237-14202-03
1501 | A12890084 [h" A4 YHYk GASKET SET 1] 1 276-99001-37




IO 930w T -ERRBIR
ENGINE ; CRANK SHAFT-PISTON

FIG. 2000 STD
CRANK SHAFT PISTON Gr
2105
NNECTING ROD AY 2501 2601
2502 2602
| 2503 2603
‘ > (BN 7Y
) \‘J “‘ 1
eSS Y (@
1;;' (e
=18
2220
2030
276200000W00
RiEe| BaES 8 & H R mass | EnSE =
Key No Part No Parts Name 22 1 26 Maker Parts No |Application Remarks
2003 | A12890060 (97947 CRANK SHAFT CP 1 1 276-20201-51
2030 | A12890022 |%— WOODRUFF KEY 1 1 032-30300-10 3x6(D16)F.W
2105 | A12890061 3497409 0YFNASSY CONNECTING ROD AY 1 1 276-22501-10
2107 | A12890090 (349709 0YF K ILb CONNECTING ROD BOLT | 2 2 277-23001-03 M6
2215 | A12890062 [E"AbUEY PISTON PIN 1 1 276-23301-13
2220 | A12890044(9Yy7° CLIP 2 2 215-25004-03
2501 [ A12890063 [t"AbY;STD PISTON 1 1 276-23401-H3 STD
2502 | A12890064 [t"Ab;0.25 O.S. PISTON 1 1 276-23403-H3 0.25 O.S.
2503 | A12890065 [t"AF;0.5 O.S. PISTON 1 1 276-23404-H3 0.50 O.S.
2601 | A12890066 [E"AF/)U) £YFSTD PISTON RING SET 1 1 276-23511-17 STD
2602 | A12890067 " AU £Y1,0.25 O.S.[PISTON RING SET 1 1 276-23512-17 0.25 O.S.
2603 | A12890068 |E"AF/UY £YH,0.5 O.S. [PISTON RING SET 1 1 276-23513-17 0.50 O.S.




IOV ATAH ISRk
ENGINE; INTAKE-EXHAUST

FIG. 3000 |

DEFLECTOR

INTAKE EXHAUST Gr 3110

MUFFLER COVER GF
;

3122
F oo sorr
(IF COER)

3115

DEFLEGTOR CF

@' 3118
v screw

3102

MUFFLER CP

3123
FLANGE BOLT
MUFCOVER)
T
3124 N
FLANGE NUT \\e TP

[MUFFLER)

3040

ROGKER AFMEX]AY

3125 |

FLANGE BOLT 1 3120

AUFFLER] | GasceToMUFFLER)
|

d— 3026

I | [3025 spaimG AETANER | YT
1

3044

ADJUST SCREW

3020

3012

CLIF

3022 |- {}‘;"1 i

EXHALST VALVE

3010

PINCAM SHAFTICP

A
/
F

3008 | (even 5

3015

FLANGE BOLT

3070

CHAIN GUIDE

3011 :
FINICAM SHAFT) _Se2

L
oF g
/,// 5008
3005 HETUAM

] SPRING
RELEASE IDECOMP)

G
\'\
l‘\

3068

3002

CAM SHAFT CP

}@ &z:.u[r -:-

3060
TIMING GHAIN G

3068

TENTIONER

. SPAING
\ (TENTIONER)

FIRTENTIONER)

vE

| |u.AL'4chanGI 3028 l

|
=
3033 M

[ 3030

ROCKER ARMIN &

3043
3053
B "”E 3050
-~ PINACCKERICP
P o

NUT 3032

‘ ADULIST SEREW

276300000W00
RUHES| HaES & & ERTE [ Cmass | @oes =
Key No Part No Parts Name 22 26 Maker Parts No |Application Remarks
3002 | A12890091 [hAY Y7 CAM SHAFT CP 1 1 277-31601-31
3005 |[A12890111|LY)—-A"LiN— RELEASE LEVER 1 1 277-36401-03
3006 | A12890119|)4—vR7vy RETURN SPRING 1 1 277-38702-03
3007 | A12890118|t™Y PIN(SPRING) 1 1 277-38601-03
3008 | A12890112|4Yy7° CLIP 1 1 277-36501-03
3010 | A12890104|t™y PIN(CAM SHAFT)CP 1 1 277-35101-01
3011 | A12890105|t™Y PIN(CAM SHAFT) 1 1 277-35101-03
3012 [A12890021|0—"u¥ O RING 1 1 024-00600-10 D1.9%x5.8
3015 | 010800608 |75% K Wb FLANGE BOLT 11 011-00600-10
3020 |[A12890070|4VT49N VT INTAKE VALVE 1 1 276—33401-H3
3022 [A12890071|T%Y —AMVIT EXHAUST VALVE 1 1 276-33501-H3
3025 | A12890154 |\ IL7° A7y VALVE SPRING 2 2 279-33601-03
3026 | A12890056 |27y T—7 SPRING RETAINER 2 2 269-33701-03
3028 |[A12890038 |aLyb; N7 COLLET-VALVE 4 4 132-10KA0-31
3030 | A12890109 |Ayh—7—LASSY;{vT749 |ROCKER ARM(IN)AY 1 1 277-36201-00
3032 [A12890014 |7 ¥ ARSI ADJUST SCREW 1 1 014-90500-20 M5 X 0.5T2
3033 | A12890017 |+Yh NUT 1 1 017-00500-30 M5 X 0.5T2
3040 |[A12890110|AYH—7—LASSY;I%Y'—|ROCKER ARM(EX)AY 1 1 277-36202-00
3043 [ A12890014 |7 ¥ ARSI ADJUST SCREW 1 1 014-90500-20 M5 X 0.5T2
3044 | A12890017 |+Yb NUT 1 1 017-00500-30 M5 X 0.5T2
3050 |A12890103[t™Y PIN(ROCKER)CP 1 1 277-35004-01
3053 | A12890005 |9YY7° CLIP 1 1 003-13050-00
3060 |[A12890073 4439 F1IY TIMING CHAIN CP 1 1 276-35601-11 86LINK
3066 | A12890114 |7 Y3t TENSIONER 1 1 277-36911-03
3067 |A12890117|A7° )y TovaAF SPRING(TENSIONER) 1 1 277-37101-03
3068 |A12890113[t™y;Tv3T+ PIN(TENSIONER) 1 1 277-36902-03
3070 [A12890115|FIVh(} CHAIN GUIDE 1 1 277-36913-13
3102 | A12890069 (V77 MUFFLER CP 1 1 276-30101-J1
3110 [A12890072|v75hn — MUFFLER COVER CP 1 1 276-34201-21
3115 [A12890116|77L)4% DEFLECTOR CP 1 1 277-37001-H1 T=0.8
3118 | A12890015 |[4yt™v9 2y TAPPING SCREW 2 2 015-00400-60 D4 X L6
3120 [A12890106 |h" AYb GASKET(MUFFLER) 1 1 277-35201-13 T=0.2
3122 | A12890016 |4yt vy K Wb TAPPING BOLT 2 2 015-20600-90 M6 x1.0x 10L
3123 [ 010800608 |77V F Wb FLANGE BOLT 1 1 011-00600-10 M6 X 1.0,L=8
3124 | A12890163|770'FYb FLANGE NUT 2 2 980-20082-80 M8 x 1.25 X 6.5H




IOV ATAHI5—BER%
ENGINE; INTAKE-EXHAUST

FIG. 3000

INTAKE EXHAUST Gr

3123
FLANGE BOLT
(MUFCOVER

3124 R

FLANGE NUT
IMUFFLER)

13125 @ |
FLANGE BOLT II
(MUFFLER)

3020 I|

INTAKE VALVE #

- e

3022 - @%”‘5 ':

EXHALST VALVE bt

~ b §
3015 —aF 3033 \
FLANGE BOLT s 3032
ADUUST SGAEW
3010 13070 T ]
FINICAM SHAFTICF CHAIN GUIDE 3030
FIOCKER ARMINIAY

DEFLECTOR
3110

MUFFLER COVER CP

3122

TAPPING BOLT
(MUFCOVER)
3115

DEFLECTOR CP
i3

&

3102
MUFFLER CP

3118

TAPFING SCREW

3040
ROGKER ARMEXIAY

3120
GASKET(MUFFLER)

3044

MU

3026
| 8025  sPAnG RETAER
| vALvE seRIMG

)

3043
ADUUST SCREW

d@j’/ 3053
= A‘-‘-; LLI£
=y L
B

?

3050
PINACCKERICP

=

3011 & 'ﬂ}jsoaoj
3012 PINICAM SHAFT) % TIMING GHAIM P
© FING P s
) (5 5 e
P L drcag !
2 y -
3005 RETURAN \ 3087
3008 {erees C‘LP;‘L";;P \'\ ENmoHER)
LEVER A
2uP 007 3068
E‘_\':HIN“:_ FINTENTIONER)
3002
G BHAET TP
276300000W00
T & -
0 oE & W 5 I-hERES | @GS =
Parts Name 22 26 Maker Parts No |Application Remarks
FLANGE BOLT 1 1

011-00803-20

M8 X% 1.25x 12L

10



T2, 7Y )—F Rk
ENGINE; AIR CLEANER

FIG. 3301 DUAL ELEMENT
| AIR CLEANER | (PAPER)
#— (3323
1 ;‘J\:r;mE BOLT
(= B
33[; 3322
3400
AlR CLEANER AY
3410 v st
3401 | covencr
@ B0 ] o
3408 | e ement ser
3405 | pacsine ——
Gis - 8402 gpse cr
ST
‘l \3404 LABEL
L 34083 pucrem
276330100W00
RHES| BEES B & 5 W ERTE [ Cmass | @oes =
Key No Part No Parts Name 22 | 26 Maker Parts No |Application Remarks
3304 [A12890101[7°A RUBBER PIPE(BREATHER)| 1 1 277-32760-08
3322 (023100006 |770Y FYb FLANGE NUT 2 2 002-38060-00
3323 | 010800620 [750% K Ibb FLANGE BOLT 11 011-00600-50
3400 | A12890097 |174')—F+ASSY AIR CLEANER AY 1 1 277-32615-20
3401 [ A12890099 |hn'— COVER CP 1 1 277-32640-08
3402 [ A12890098 [A-Z BASE CP 1 1 277-32630-18
3403 | A12890092 |\y%y PACKING 1 1 277-32604-08
3404 [ A12890094 |7A°) LABEL 1 1 277-32609-08
3405 | A12890095 |ny%y PACKING 1 1 277-32610-08
3408 | A12890096 |ILAVMYL ELEMENT SET 1 1 277-32611-07
3409 [ A12890100 (747 Fwb WING NUT 1 1 277-32741-18
3410 [ A12890093|74V7 Fwb WING NUT 1 1 277-32607-08

11



IOy HnNF—E%
ENGINE ; GOVERNOR

FIG. 4001

GOVERNOR OPERATION Gr

4003
SOVERNOR LEVER AY 4020

GOVERNOR SPAING

|
[ | \%\
4008 | 4004 i

T SOVERANCA LEVER [~
S
4018
FOD SPRING

{0V LEVER)

B
4005 =

BOLT AND WASHER A

| cABLE SPEED CONTROL

4018

GOVERNOR ROD GF

(GOV LEVER) 4102
, SPEED CONTROL AY
& | i
i 4122 \\\\@
Ehitis Ly ) 4104
| 4121 ==y BREEH DUNTLEVEH of
1 WASHER 4128
| 4127 fpmj mi HHEROREL
| »uﬁl?ﬁm ‘ :-:5:;3;”'
] foa
S CI
PN e
," | = o »’\’-y F/’ g
|
D 4012
4010 4L f?-L\lf\‘JsH.nFn
276400100W00
RuEs| neEs 80 % B ERTE [ Cmass | @oes =
Key No Part No Parts Name 22 26 Maker Parts No |Application Remarks
4003 |[A12890122 |h' W FLN—ASSY GOVERNOR LEVER AY 1 1 277-42301-40
4004 [ A12890123 |h'nWFLin'— GOVERNOR LEVER 1 1 277-42301-43
4005 [ 011310625 | Ik BOLT AND WASHER AY 1 1 013-00602-40 M6 X 25L
4006 | 020100006 |+Yb NUT 1 1 018-60600-20 M6
4010 [ A12890121 |[h'nWT¥¥7b GOVERNOR SHAFT 1 1 277-42201-33 6D
4012 | A12890005 |9YY7° CLIP 1 1 003-13050-00
4016 [ A12890155 | N FOYK GOVERNOR ROD CP 1 1 279-42701-11
4018 | A12890125|ayk A7 )UY)" ROD SPRING 1 1 277-42801-23
4020 | A12890124 |h'W+RTWUY GOVERNOR SPRING 1 1 277-42510-13 0.7D(60HZ)
4102 | A12890135|At"—FIUFO—LASSY SPEED CONTROL AY 1 1 277-46013-00
4104 | A12890126 |AE"—FavbE—LLN— SPEED CONT.LEVER CP 1 1 277-43303-01
4110 | A12890134 |At—FaVkO—L7"54Yh [SPEED CONT.BRKT CP 1 1 277-46002-01
4121 | A12890131|79% WASHER 1 1 277-44501-03 T=0.4
4122 | A12890127 |AkY7°7°L—F STOP PLATE 1 1 277-43502-03 T=2.0
4123 | A12890020 |73V T79% FRICTION WASHER 1 1 021-70600-70
4124 | A12890004 |B%9+Yb SELF LOCK NUT 1 1 002-35060-00
4125 | A12890007 |A91)1") SCREW 1 1 004-31062-50 SPEED SET
4126 | A12890006 |A91)1") SCREW 1 1 004-31040-80
4127 | A12890133|1)4—vR7vy" RETURN SPRING 1 1 277-45103-03 D-STD
4128 | A12890052|27°)u4" SPRING(ADJUST) 2 2 237-45004-23
4129 |[A12890128|yvynyp LINK ROD CP 1 1 277-43701-01
4131 | A12890130|977° CLAMP 1 1 277-43902-03
4132 | 015150520 |A%1)1") SCREW AND WASHER AY 1 1 013-10500-30 5%x0.8%20
4133 | A12890008 |A%91)1") SCREW 1 1 004-31063-00
4135 [ 010800612 |75V # Wb FLANGE BOLT 2 2 011-00600-20 M6 x1.0x 121

12



IV RE—5— A&
ENGINE; STARTER-COOLING

FIG. 5000

COOLING STARTING Gr 5120

BOLT AND WASHER AY
(RECOIL)

R 5110
.

LABEL
(TRADE MARK)

5202
BAFFLE 1(CASE)CP

5500
RECOIL STARTER AY (RESIN)

5502

SPIRAL SPAING

g i 5503
5302 REEL ™
BAFFLE 2(HEAD) 5504 \
RATGHET %

5310

FLANGE BOLT
BAFFLEZ)

5505 ™,

BLOWER HOUSING ©F

- | 5507
PRICTION PLATE
\, 5506

5510 CENTER SCREW

STARTER PULLEY

~ 5509
%, STARTER KNOB
S
5508

STARTER ROPE

276500000W00
RUHES| HaES & & ERTE [ Cmass | @oes =

Key No Part No Parts Name 22 26 Maker Parts No |Application Remarks
5003 |[A12890076 (7' ANy vy BLOWER HOUSING CP 1 1 276-51203-01

5020 [ 010800612 |75 % # Wb FLANGE BOLT 4 4 011-00600-20 M6 x1.0x12L
5110 [A12890034|7A° ) LABEL(TRADE MARK) 1 1 073-20054-70

5120 [ 011310614 | Lk BOLT AND WASHER AY 4 4 013-00602-81 M6 X 14L
5202 [ A12890139|n'y7) 1 BAFFLE 1(CASE)CP 1 1 277-52711-21

5210 |A12890001 (775" Ibb FLANGE BOLT 1 [ 1 001-04061-60

5302 |[A12890138|n'y7I 2 BAFFLE 2(HEAD) 1 1 277-52702-03

5310 [ 010800612 |77V F Wb FLANGE BOLT 1 1 011-00600-20 M6 x1.0x12L
5500 [A12890075|afILA9—4—ASSY RECOIL STARTER AY 1 1 276-50301-10

5502 | A12890045 |ZNAFLATYUY SPIRAL SPRING 1 1 226-50716-08

5503 | A12890137 |-l REEL 1 1 277-50121-08

5504 | A12890158 |7FIVh RATCHET 1 1 281-50325-08

5505 | A12890159 |7Y9Y3AvA7uy FRICTION SPRING 1 1 281-50330-08

5506 | A12890161 [t 42417 CENTER SCREW 1 1 281-50351-08

5507 | A12890160 (79437 L—F FRICTION PLATE 1 1 281-50340-08

5508 | A12890136|24—40-7 STARTER ROPE 1 1 277-50110-08

5509 |[A12890157 |A4%—Fv9)7° STARTER KNOB 1 1 281-50300-08

5510 | A12890074 |R4—T4v9 7™ STARTER PULLEY 1 1 276-50145-08

13



TV MHE OB
ENGINE; FUEL TANK

FIG. 6003 FUEL GAUGE
FUEL LUBRICANT Gr
(?U?E
/3:,.)!.'N’|FH HEAD) 60‘] 0
%( //ruL-,'n\m CARCR
'30'25'“ — &(ﬁ @ :ﬁE-lF%rM
‘\O @ - C I.?Hi%:\«.\m:t!
Sp— 6035 .

! 6015

503? UNIGH -

(FUELTANRS 6023 6020

276600300W00
RHES| BEES B & 5 W ERTE [ Cmass | @oes =

Key No Part No Parts Name 22 | 26 Maker Parts No |Application Remarks
6004 | A12890077 |#1Y)a4v) FUEL TANK CP 1 1 276-61203-11
6010 | A12890024 |¥¥y7 4,139 FUEL TANK CAP CP 1 1 043-04300-60
6012 | A12890166 |#2Y37/V4 FUEL FILTER 1 1 X64-13600-10
6015 | A12890028 |1=#Y UNION 1 1 050-51200-20
6020 | A12890081 |4V)AYN47° FUEL PIPE CP 1 1 276—62605-K1 6D X 11D X 145L
6023 | A12890164 |f—2H97Y7" HOSE CLAMP 2 2 X56-11100-20 11D
6025 [A12890030|#2Y3ns =" FUEL GAUGE CP 1 1 064-80005-00
6026 | 015150508 |A%1)1") SCREW(COUNTER HEAD) 2 2 014-50500-40 M5 X 8L
6027 [A12890083 |7 LABEL(MODEL) 1 1 276-95111-03
6030 [ 010800625 |77V # Wb FLANGE BOLT 1 1 011-00601-30 M6 x 1.0 X 25L
6032 [ 023100006 [770Y FYb FLANGE NUT 2 2 002-38060-00
6035 |[A12890033 |7 LABEL(CAUTION) 1 1 073-20049-80

14



IO BREE D BR (B ER)
ENGINE ; FUEL TANK(Export Ver.)

FIG. 6003 FUEL GAUGE

FUEL LUBRICANT Gr

6026
{EoinTER HEAD)

6010

-
8025 — <
FUEL GAUGE GP &" @ 6012

- FUEL FILTER

6027

e @ LASIEL [MODEL
g -
6004 = Z
FUEL TARK CFF
: L

———— 6035

LABEL (WARNING)

5032 umICN
FLANGE MUT
[FUEL TAMK)
HOSE CLAMP FUEL PIPE CP

276600300W00
RUES| BaEs O 8 %TL@ T somass |@nsm =
Key No Part No Parts Name 22 26 Maker Parts No |Application Remarks
6004 | A12890077 |#2Yam4vy FUEL TANK CP 1] 1 276-61203-11
6010 | A12890024 [%¥y7 40137 FUEL TANK CAP CP 1] 1 043-04300-60
6012 | A12890166 [#*2)397414 FUEL FILTER 1] 1 X64-13600-10
6015 |A12890028 |14 UNION 1] 1 050-51200-20
6020 | A12890167 |#v)3Aun47° (&) FUEL PIPE CP 1 1 276-62603-11 6.35D x 12.7D X 1451
6023 | A12890168 [k—2497v7 (EiH) HOSE CLAMP 2| 2 X56-11100-60 11.5D
6025 | A12890030 [#2Y)3vs =" FUEL GAUGE CP 1] 1 064-80005-00
6026 | 015150508 [29Y1Y SCREW(COUNTER HEAD) | 2 | 2 014-50500-40 M5 x 8L
6027 | A12890083 [7A°1L LABEL(MODEL) 1|1 276-95111-03
6030 | 010800625 |77 K Ik FLANGE BOLT 1|1 011-00601-30 M6 X 1.0 X 25L
6032 | 023100006 [77% +9k FLANGE NUT 2 | 2 002-38060-00
6035 | A12890169 |5A°IL (EGH) LABEL(WARNING) 1] 1 073-20051-81

15



IPY;

FyIJLA—BR

ENGINE; CARBURETOR

FIG. 6101

FUEL LUBRICANT Gr

6120 —_

CHOKE LEVER CF -%5

6110

INSLLATOR GP

6200

CARBURETOR AY-

GHONE LEVER

| buaL

276610100W00

= = EEE = | =
REES| Ha8Es T QryY IIERES | BEEE B *
Key No Part No Parts Name 22 26 Maker Parts No |Application Remarks
6110 | A12890102 |[1vVal—4% INSULATOR CP 1 1 277-32902-J1
6112 [A12890107 |h"A%h 1 GASKET 1(INSULATOR) 1 1 277-35902-J3 T=0.5
6113 [A12890108 |h'A7wb 2 GASKET 2(INSULATOR) 1 1 277-35903-J3 T=0.5
6120 |[A12890129|F3—9Ln— CHOKE LEVER CP 1 1 277-43801-01
6200 [A12890078 |%¥+7 L4ASSY CARBURETOR AY 1 1 276-62302-30
6202 [ A12890036 [AOyhLLN— THROTTLE VALVE 1 1 106-62538-08
6204 |[A12890035|I7—Y'yb AIR JET(PILOT) 1 1 106-62410-08
6205 |[A12890147 |[Fa—9In L7’ CHOKE VALVE 1 1 277-62525-08
6206 |[A12890040|I7—Y'yb AIR JET 1 1 207-62410-08
6207 | A12890054 |\ 4ayky Tyb PILOT JET 1 1 246-62420-08
6208 | A12890080 |ARYMLY+¥7+ THROTTLE SHAFT-A 1 1 276-62531-18
6209 |[A12890146 |Fa—ILn— CHOKE LEVER 1 1 277-62520-08
6210 [A12890079 |AMV/A' I MAIN NOZZLE 1 1 276-62440-08
6211 | A12890046 |7A—b FLOAT 1 1 226-62506-08
6212 [ A12890144 [70—bk'T 1ASSY FLOAT BODY AY 1 1 277-62506-08
6213 [ A12890055 A VY b MAIN JET 1 1 252-62405-08
6214 | A12890042 |\y%y PACKING 1 1 214-62450-08
6215 [ A12890048 |& Lk BOLT 1 1 227-62451-08
6216 | A12890039 (2411 SCREW 2 2 165-62377-08
6217 | A12890156 |19k T41— COCK BODY -A 1|1 279-62103-10
6221 [A12890148|0—"Ju¥ O RING 1 1 277-62552-08
6223 | A12890047 |9Yy7° CLIP 1 1 226-62701-18
6224 | A12890145|t™y PIN 1 1 277-62515-08
6225 | A12890043 |Frun —n'yEy CHAMBER PACKING 1 1 214-62540-08
6226 [A12890143|=—F ) NEEDLE 1 1 277-62500-08
6227 | A12890053 |V—Ib SEAL 1 1 246-62390-08
6228 | A12890050 |¥—Ib SEAL 1 1 236-62680-08
6229 |[A12890142 |F Ik BOLT 1 1 277-62360-08
6230 | A12890049 |nyEy PACKING 1 1 236-62541-08
6234 | A12890041[2%')17) SCREW 1 1 209-62351-08
6235 | A12890140(49Yy7° CUP 1 1 277-62100-18
6236 | A12890141 |ny%y PACKING 1 1 277-62110-18
6237 | A12890149 |+Yh NUT 1 1 277-62553-08
6238 | A12890162 |27y SPRING 1 1 283-62357-08
6239 | A12890037 241" SCREW 1 1 106-62556—-08

16



IVTy ERBER
ENGINE ; ELECTRIC DEVICE

FIG. 7000 STD
ELECTRIC DEVICE Gr
7004
FLYWHEEL CP 7022 |
5, 7020
oY
po ; &b
N\ %D 28]
J C JENITION GOl
™ ! 7011 |-~ %
_;f_f%_‘ap I\i'\l
nzo) @9/
012
276700000W00
RHES| BRES B & E ELEE [ Cimass |@nem # =
Key No Part No Parts Name 22 26 Maker Parts No |Application Remarks
7004 | A12890082 [774K4—I FLYWHEEL CP 1 1 276-79230-21
7011 [ A12890153 |4V 1HY3va1l IGNITION COIL CP 1 1 277-79431-11
7012 [ A12890032 [An'—=97°39" SPARK PLUG CAP 1 1 065-50002-70
7020 | A12890003 [ Lk BOLT AND WASHER AY 2 2 001-14062-50
7022 | A12890018 [770Y 1Yk FLANGE NUT 1 1 018-01400-20
7120 [ A12890031 [AnN—97"39" SPARK PLUG 1 1 065-01407-50
7126 | A12890152|74¥ 1 WIRE 1 CP 1 1 277-73101-H1

17



Y

Iy,

EXE R (@b

ENGINE ; ELECTRIC DEVICE (Export Ver.)

FIG. 7001

ELECTRIC DEVICE Gr

7004

FLYWHEEL OF

LAMP COIL

7022
FLANGE MUT
(FLYWHEEL)

(; \ i :
_/' »A IGNITION GOIL)
\".
‘7120 s G:_F[D
7012
276700100W00
RHES| BRES B & E FELEE [ Cimess |ansm # =
Key No Part No Parts Name 22 26 Maker Parts No |Application Remarks
7004 | A12890170 [754K4—) (&) FLYWHEEL CP 1 1 276-79241-01 15W,40W LAMP
7007 [ A12890171 (307 340 (&) LAMP COIL CP 1 1 277-79302-01 12V-40W
7008 | A12890172 |AA—¥ (#iH) SPACER 1 1 277-79501-03 LAMP
7011 | A12890153 [1V 14v3va1 ) IGNITION COIL CP 1 1 277-79431-11
7012 | A12890032 [An'—47°3%" SPARK PLUG CAP 1 1 065-50002-70
7020 | A12890003 [&"ILb BOLT AND WASHER AY 2 2 001-14062-50
7022 | A12890018[732Y +Yb FLANGE NUT 1 1 018-01400-20
7024 | A12890173 [ Lk (&) BOLT AND WASHER AY 2 2 001-13064-00 LAMP COIL
7120 | A12890031 [AnN'—47°3%" SPARK PLUG 1 1 065-01407-50
7126 | A12890152|74% 1 WIRE 1 CP 1 1 277-73101-H1

18



TV HRmBERE
ENGINE; ACCESSORIES

FIG. 9000 sTo | FIG. 9500 |
ACCESSORIES LABELS Gr SHIP LOOSE PART |
9502
= 9503 &
9504
fl ‘H:‘.Ij‘iy.ll T @
&P
276900000WOC 276950000W00
= m e = ki =] Jlfl\ % E] % =] = pr =}
REES| HaKES T I Qry IHERES | BISEE " &
Key No Part No Parts Name 22 26 Maker Parts No |Application Remarks
9003 * Y=lb¥yb ACCESSORY TOOL KIT 277-90301-HO
9502 | A12890009 [¥— KEY 1 1 005-30053-01
9503 * Tyox WASHER 020-00801-40
9504 * 779V H b FLANGE BOLT 011-00802-50

19




( CHASSIS )

Y=Y

20



JL—LBE%R

FIG. O1

FRAME

RHEBES|H & & 5 & 4 % SER el sl 2 | owm o=
Key No Parts No Parts Name 22 26 e Application |Description Remarks
1 A20410211 |7L—AiL FRAME 1 1
2 A20410231 |7L—AR FRAME 1 1
3 A20151020 |7L—LART—F22” FRAME STAY 1
3 A20151040 |7L—LAT—F26” FRAME STAY 1
4 A20150930 |7L—ALAT—R22” FRAME STAY 1
4 A20150950 |7L—LAT—R26” FRAME STAY 1
5 A99430420 |- b BOLT 4 4 M10
6 027100010 |A7 YUY Iyiy LOCK WASHER 4 4 M10F8
7 026100010 |7y¥% WASHER 10 | 10 M10F
8 011511030 |& Lk BOLT 6 6 M10X30
9 A20170140 [vhAT—22" STAY 1
9 A20170150 [3ILAT—26" SYAY 1
10 A99430430 |- b BOLT 2 2 M8
11 A22990200 |nwEULR PACKING 2 2
12 A50160570 |7L—AhnN—LR SIDE COVER 2 2
13 010810635 | JLk BOLT 12 | 12 M6X35
14 050209074 |A4LY—Ib OIL SEAL 2 2 20428
15 060609006 |4YA=y7' I GREASE NIPPLE 4 4 90°
16 060609002 |9AZy7' I GREASE NIPPLE 4 4 =8
17 A10410100 |IVY V44 BRACKET 1 1
18 015300820 |A4!)a— SCREW 2 2 M8X20(%7t R)
19 011510820 |& Lk BOLT 2 2 M8X20
20 026100008 |7y¥% WASHER 2 2 M8
21 A50540150 |R4uh STAND 1 1
22 010709073 |¥+¥y7 291~ CAP SCREW 2 2 M8X16
23 010131025 |#& Lk BOLT 2 2 M10X25
24 026100010 |7y¥% WASHER 2 2 M10F
25 027100010 |A7 YUY Iyiy LOCK WASHER 2 2 M10F8
26 020700010 |Fvhk NUT 2 2 M10
27 A98221110 |A7 YUYy SPRING 1 1
28 A20510130 |7'349h BRACKET 1 1
29 011150612 |F Lk BOLT 2 2 M6X12

21



39. 7\ RASSY 22(28.30~36.38)

FIG.

40. /\/7yRASSY 26(29~35.37.38)

Hx— Ny
COVER, BUCKET

02

RHEBES|H & & 5 & 4 % 2.0 a8 B S B 2 | B E
Key No Parts No Parts Name 22 26 A Application |Description Remarks
1 A74251171 [hysa—hi—22" COVER 1 TR RN
1 A74251191 |hys—hn'—26" COVER 1 AR R}
2 011510816 |& WL+ BOLT 2 2 M8X16
3 026100008 |7v+ WASHER 2 2 M8FH

4 A74350350 |[Yv779nv22” BRACKET 1

4 A74350360 [Y%7791 V26" BRACKET 1

5 A98221120 |27Yuy" SPRING 3 3

6 026100008 |7v+ WASHER 6 6 M8FH
7 022300008 |Utyhk U-NUT 3 3 M8
8 A50310460 [70vMin—22" FRONT COVER 1

8 A50310470 |700kAN—26" FRONT COVER 1

9 A98330130 |[Ev HINGE 2 2

10 015300408 |A4Ya— SCREW 4 | 4 M4X8
11 A74370380 |[7°L—F PLATE 4 | 4

12 398181100 |4Yvy7’ GRIP 1 1

13 022400006 |Utwh U-NUT 1 1 M6
14 A98110190 |M) AT A:70uMIN — TRIM 1 1

15 A50260260 |[)¥hn—22" REAR COVER 1

15 A50260280 |[)¥hn'—26" REAR COVER 1

16 A99480140 [F5R%" SCREW 2 2 M6X14
17 A22760100 [A' AN = CLUTCH COVER 1 1

18 A98110180 [MJAT LA LN - TRIM 1 1

19 050301122 |A4NLY—1b OIL SEAL 1 1 22355
20 010810655 |& Wb BOLT 4 | 4

21 A90110190 [¥n'H5v—% SHIBAURA MARK 1 1

22 A90110201 [5A°IL:G-EXE22 LABEL 1

22 A90110211 [5A°IL:G-EXE26 LABEL 1

23 A90360291 [FA°IL:vY9959F0Y" INDICATING MARK 1 1

24 A90360310 [FA° L4790 VoY INDICATING MARK 1 1

25 A90610381 [74357A"L:A"JLb CAUTION PLATE 1 1 ERN
25 A90610391 |F4295A" L:A Vb CAUTION PLATE 1 1 EiH
26 A90610031 |F4a97A" 1L CAUTION PLATE 1 1 E3l
26 A90610291 |F4a495A° 1 CAUTION PLATE 1 1 EiH
27 A90630011 |F4a95A" 1L CAUTION PLATE 1 1 E3l
27 A90630022 [74257~°) CAUTION PLATE 1 1 it

22



39. /7y hASSY 22(28.30~36.38)

HAN— Ny R

FIG. 02

40. /N4y RASSY 26(29~35.37.38)

COVER, BUCKET

RHEBES|H & & 5 & 4 % 2.0 a8 B S B 2 | B E
Key No Parts No Parts Name 22 26 A Application |Description Remarks
28 A82110212 W hyh:22” BUCKET 1 fHRRfTE
29 A82110222 |n'hyh:26” BUCKET 1 wHhEftE

30 A82360051 |nrybity" R FITTING 1 1

31 A82360061 |Nybhty L FITTING 1 1

32 A82370030 |[7'L—F PLATE 2 2

33 015100620 |A%Y1— SCREW 6 6 M6X20
34 026100006 |79+ WASHER 6 6 M6
35 021300006 |Fvhk NUT 6 6 M6
36 A82120120 |[7322” NET 1

37 A82120130 [7326” NET 1

38 014100510 |Fami Jbb WING BOLT 6 6 M5X10
39 A82010182 |n#yrASSY:22” BUCKET ASSY 1

40 A82010192 |4 yFASSY:26” BUCKET ASSY 1

41 015300412 |A%Ya1— SCREW 4 4 M4X12
42 A98110230 [FJLT A:Y¥hn - TRIM 1 1

43 A62110470 [Y14h:22 WEIGHT Tor2 1.8kg(180) |47 3y
43 A62110490 |I4h:26 WEIGHT 1or2 2.1kg(180) |47y

23



70.2v2 3 ASSY(1~69)

FIG. 03

SyoavBiRk

MISSION

T2 P LYY v UASSYEH

iy

RHEBES|H & & 5 & 4 % SER el sl 2 | owm o=
Key No Parts No Parts Name ALL P Application |Description Remarks

1 A22890152 [F—A:L CASE:L 1

2 A22890153 [F—AR CASER 1

3 A22890154 |hLkILg - CAM HOLDER 1

4 A22760120 |959Fr—2A CLUTCH CASE 1

5 A22890156 [T 7H4M%'¥ DIFF SIDE GEAR 2

6 A22890157 [A'A"LEZAY PINION GEAR 2

7 A22890158 |R7°AAyh SPROCKET 1

8 A22890159 |R7°Bhyh SPROCKET 1

9 A22890160 [¥v:A-B GEAR:A-B 1

10 A22890161 [¥'¥:C GEAR:C 1

11 A22890162 |%¥:D GEAR:D 1

12 A22890163 |+'¥:E GEARE 1

13 A22890164 |+'¥:F GEARF 1

14 A22890165 |7 7947k DIFF SHAFT 1

15 A22890166 |V v7hB SHAFT:B 1

16 A22890228 |Yv7h:A SHAFT:A 1

17 A22890221 [Y¥7MC SHAFT:C 1

18 A22890222 [Y%7hL SHAFT:L 1

19 A22890223 |Yv7hR SHAFT:R 1

20 A22890224 |979FT 1AT:A DISC:A 1 a)

20 A22710130 |979FT 4A%:A DISC:A 1 a) BEBATYT &

21 A22890225 |979FT (A):B DISC:B 1 a)

21 A22710140 |979FT 1A9:B DISC:B 1 a) BBATYT &

22 A22710090 |979F71—-Y09 CLUTCH PLATE 1 a) 2@ 1ty &

22 A22910280 |979F71=Y09" CLUTCH PLATE 1 a) 2fB 149k BEIEATY R

23 A22890174 |F1—Y CHAIN 1

24 A22890175 |T777—-% DIFF CASE 1

25 A22890176 [Y7hFK "R SHIFT BOSS 1

26 A22890177 |A7°Yuy SPRING 1

27 A22890178 |AFy7Yuy SNAP RING 2 S17

28 A98221230 |R7Yvy SPRING 1

29 A22890180 |NyEUhLkLg PACKING 1

30 A22890181 |nwiu:h—2 PACKING 1

31 A22890182 |& Lk BOLT 3 M6X16

32 A22890227 [hLLN—COMPL CAM LEVER CP 1

24



70.3>3ASSY(1~69)

FIG. O3

SyoavBiRk

MISSION

46 60

F2 2LV Y v UASSYEH

RHEBES|H & & 5 & 4 % e Y EEE R

Key No Parts No Parts Name ALL P Application |Description Remarks
33 A22890184 |¥7hAyF COMPL SHIFT ROD CP 1

34 A22890185 |7'L—%ASSY BRAKE ASSY 1

35 A22890186 | ILb BOLT 1 M10X12
36 A22890187 | ILF BOLT 6 M6X16
37 A22890188 [ ILb BOLT 2 M8X40
38 A22890189 | JLF BOLT 5 M8X40
39 A22890190 |[&ILb BOLT 1 M8X65
40 A22890191 | JLF BOLT 1 M8X80
41 A22890192 |7v¥¥ WASHER 4

42 A22890193 [h7— COLLAR 1

43 A22890194 [h7— COLLAR 1

44 A22890195 |A4ILy—Ib OIL SEAL 1 12225
45 A22890196 |4y —Ib OIL SEAL 1 12227
46 A22890197 |A4Ly—Ib OIL SEAL 3 15307
47 A22890198 |A4ILY—)b OIL SEAL 1 20367
48 A22890199 |7°3% PLUG 1 M8
49 A22890200 |h" R4y GASKET 1 ®8
50 A22890201 |h"Ahyb GASKET 1 D14
51 A22890202 |#"AHyb GASKET 1 ®10
52 A22890203 [177")=%" COMPL BREATHER CP 1

53 A22890204 (759 PLUG 1 M14
54 A22890205 |A7YTEY SPRING PIN 1 D4
55 A22890206 [R7v5ty SPRING PIN 2 D6
56 A22890207 |A7YTEY SPRING PIN 1 ®5
57 034109094 |%— KEY 1 5X5X28
58 040146005 |ATFYYY BEARING 1 6005
59 040106201 |A' 7YYy BEARING 4 6201
60 040106202 |A'FYYY" BEARING 3 6202
61 026109035 |7yv% WASHER 1

62 040106204 |A'FYYY" BEARING 1 6204
63 A22890208 (AT7YUY BEARING 1 6905
64 036100012 |A+97uy SNAP RING 1 S12
65 010709064 |¥+y7°A9")a— CAP SCREW 1 M6X16
66 048100010 |AF—ik =) STEEL BALL 1 5/16
67 A22910250 [979Fh'4 CLUTCH GUIDE 1

25



70.3v3ASSY(1~69)

SyoavBiRk

FIG. O3

MISSION

46 60

FTIPL Y w)UASSYEH

RHEBES|H & & 5 & 4 % e Y EEE R
Key No Parts No Parts Name ALL A Application |Description Remarks
68 010709129 |¥+y7 A9Y)a— CAP SCREW 6 M5X20
69 A22710100 |979F71—Y09 CLUTCH PLATE 2 a) #E|Y
69 A22910290 |979F71—Y09 CLUTCH PLATE 2 a) $EY ERNTYT R
70 A22000310 |3yY3VASSY MISSION ASSY 1 EXE-22: 11041~/-22L.: 10307~ | a ) G-EXEF}
70 A22000311 |3y3VASSY MISSION ASSY 1 B |EXE-26: 11455~/ -26L : 11014~ | 3 ) G-EXEFH
7 A22890252 |hi—BK COMPL COVER BK COMPL 1 a)
72 A22890253 |M3LBK COMPL DRUM BK COMPL 1 a)
73 A22890254 |¥1—BK COMPL SHOE BK COMPL 2 a)
74 A22890255 |/n #BK SPRING BK 2 a)
75 A22890256 |n'y¥YBK PACKING BK 1 a)

26



44. —1J ASSY (16. 41. 42. 43)

FIG.

FooarEEk
TENSION

04

RHEBES|H & & 5 & 4 % SER el sl 2 | owm o=

Key No Parts No Parts Name 22 26 A Application |Description Remarks
1 040146004 |[A'7YYy BALL BEARING 2 2 6004
2 A98530260 |#4ILy—Ib OIL SEAL 1 1 20355
3 A22210430 |Yx7hY—-Nok22” SHAFT 1 B |22, 10341 ~;22L, 10141 ~| a)

3 A22210440 |Vx7h)—IoK 926" SHAFT 1 B [26,10373 ~; 26L, 10331 ~ [ a)

4 036100020 |A+y7° )y SNAP RING 1 1 S20
5 036500042 |AFy7 oy SNAP RING 1 1 H42
6 A98611490 [7°-1:A PULLEY 1 1 KE
7 026109018 |79¥% WASHER 1 1 M12F8
8 011511220 |F Lk BOLT 1 1 M12X20
9 A98611500 |7°—1):B PULLEY 1 1 INE
10 A99231600 |h7— COLLAR 1 1

11 027100012 |A7 YUY I9iy LOCK WASHER 1 1 M12F8
12 A99431990 |FvE VoK ILE BOLT 1 1

13 080109117 |VA' Lk V-BELT 2 2 SA-23
14 A22650270 (A WEIAR:A BELT GUIDE 1 1

15 A22650280 |AJLMI4MB BELT GUIDE 1 1

16 A98180230 |[F+v7 A" LbAHI GRIP 4 4

17 A22660120 [N LMIAR:C BELT GUIDE 1 1

18 A22660130 |AJLMI4F:D BELT GUIDE 1 1

19 398120480 |3°A RUBBER 1 1

20 011150612 | Lk BOLT 2 2 M6X12
21 A22610340 |959F7—L ARM 1 1

22 A98220220 |A7uy SPRING 1 1

23 A98510640 |[77yva BUSH 2 2

24 A22610330 |979F7—4 ARM 1 1

25 030300520 |A7YU9EY SPRING PIN 1 1 ®5X20
26 010700610 |¥+y7°A9Y)a— BOLT 1 1 M6X10
27 A99432050 |4 V&K Lk BOLT 1 1

28 399340060 |#3n'# WASHER 1 1 ®10
29 026100010 |7yv% WASHER 1 1 M10F8
30 398211210 |#I/n # SPRING 1 1 P8
31 020700008 |+yb NUT 1 1 M8
32 A22620060 |979Fn— PIN&BOSS 1 1

33 A98611510 |Fv¥avn-3 TENSION ROLLER 2 2

34 040146200 |A'7YvY’ BEARING 2 2 6200

27



44. 7—1) ASSY (16. 41. 42. 43)

FIG. 04

FooarEEk
TENSION

RUES| 8 & & 5 & B W SOER el e 2 | w %
Key No Parts No Parts Name 22 26 A Application |Description Remarks
35 A99240940 |[7vvv WASHER 2 2 M6
36 021300006 |Fyb NUT 2 2 M6
37 030300520 |A7UH'tY SPRING PIN 1 1 ®5X20
38 A99231590 [h7— COLLAR 1 1
39 036100020 |A+y7° 4" SNAP RING 2 2 S20
40 030300320 |A7YUHEY SPRING PIN 1 1 ®3X20
41 A98611660 [7°—1):A PULLEY 1 1 5Hhn hykEyh YV WEV,
42 A98611670 |7°-Y:B PULLEY 1 1 50N hykEyh 1773y
43 A22650310 |A LMY T:A BELT GUIDE 1 1 5N hykEyh Y WEV,
44 A98020010 |7°—!JASSY PULLEY ASSY 1 1 540 hykEyh Y WIVED,

28



FIG. 05

YuF T X r—AE R
SHATCHING GEAR CASE

2.y FoIXvRy I RASSY (1~23.31)

RHEBES|H & & 5 & 4 % SERR e nsele | m o=
Key No Parts No Parts Name ALL A Application |Description Remarks
1 A22160190 [¥yFo7 28:hn— COVER 1
2 A22210380 |t'=4vy+7b SHAFT 1
3 A99240930 [RFAFIYV% WASHER 2
4 A22310610 |hv4%™% GEAR 1
5 A98560550 |=—FILATYLY BEARING 1 KT101415
6 A22210370 [A74F %7k SLIDE SHAFT 1
7 A22310600 [RF4F%"¥ SLIDE GEAR 1
8 A24220080 |v7bayh SHIFTING ROD 1
9 040106001 |A' 7YYy BALL BEARING 2 6001
10 A22310620 |M347°%'¥ GEAR 1
11 A98560560 [~ 7Yy BEARING 2 6903
12 A99231660 |h7— COLLAR 1
13 A99570230 |#vFv7 77 THATCHING KNOB 1
14 030300316 |A7YUY'EY SPRING PIN 1 ®3X16
15 A22910240 |7'50% %— CLUTCH PARTS 1 M8
16 020700008 |Fvhk NUT 1 M8
17 A22990210 |nyEy GASKET 1
18 A22160210 [#yFu9 240 COVER 1
19 040136902 |A' 7YYy’ BEARING 6902LU 1 6902
20 A98530240 |A4ILy—Ib OIL SEAL 1 15223
21 010810845 | JLk BOLT 3 M8X45
22 A22160050 |[¥+y7° CAP 1
23 060609002 |9AZy7' I GREASE NIPPLE 3 =8
24 A22310590 [H4Tun%'¥v REEL BLADE GEAR 1
25 A98220100 |R7°Yvy SPRING 1
26 A99231610 [h7— COLLAR 1
27 052400530 |OYuy" O-RING 1 S53
28 010131225 [ Wb BOLT 1 M12X25(HT)
29 027100012 |A7U9 9% LOCK WASHER 1 M12F
30 026109018 |7yv% WASHER 1 M12F8
31 A90360110 |7AL:HE3In%)79F INDICATING MARK 1 =M
31 A90360170 |FA°LHEI0%959F INDICATING MARK 1 ke
32 A22000240 |H9Fo9 ¥ ¥k yHRASSY |THATCHING GEAR ASSY | 1

29



T ERENRE f%
GEAR DRIVE

FIG. 06

31. %4 ASSY(29.30)

3

RHEBES|H & & 5 & 4 % a0 a8 B S B 2 | B E
Key No Parts No Parts Name 22 26 A Application |Description Remarks
1 040146202 |~ 7Ly BEARING 6202LLU 4 4 6202
2 A98530250 |A4ILy—Ib OIL SEAL 2 2 20304.5
3 036500035 |A+977uy SNAP RING 1 1 H35
4 A22210410 |Yv7k22” SHAFT 2
4 A22210420 |¥v7h26” SHAFT 2
5 034109055 |%— KEY 2 2 5X5X15
6 A22310630 [¥'¥:A GEAR 2 2
7 020900012 |Fvhk NUT 2 2 M12
8 027100012 |R7YY9 Tyix LOCK WASHER 2 2 M12F
9 A99431980 |4 vV&i Lk BOLT 2 2
10 020800010 |Fvhk NUT 2 2 M20
11 027100010 |A7 YUY Iviy LOCK WASHER 2 2 M10F8
12 026100010 |7y¥% WASHER 2 2 M10F
13 A99240920 [RFAFIYY+ WASHER 4 4
14 A98560540 |=—MLATYYY BEARING 2 2 141918
15 A22310640 (¥ ¥:B GEAR 2 2
16 A22260920 |397°0B—7—*4)L:LR BEARING BOX 2 2
17 040106204 |A7YYY BEARING 2 2 6204
18 198636090 |#4ILY—I OIL SEAL 2 2 25428
19 036500047 |A+97Yuy SNAP RING 2 2 H47
20 011510820 | JLk BOLT 6 6 M8X20
21 034109056 |%— KEY 2 2 5X5X17
22 A22310650 [¥'¥:C GEAR 2 2
23 A99231580 |h7— COLLAR 2 2
24 040106004 |A'7Yvy’ BEARING 2 2 6004
25 036100020 |A+97Yuy SNAP RING 2 2 S20
26 A99610790 |[t'v PIN 2 2 ®5X19.8
27 A99231590 [h7— COLLAR 2 2
28 036100020 |A+y7° Yoy SNAP RING 4 4
29 A22310660 [+ '¥:A GEAR 2 2 590nhyb ok WEY)
30 A22310670 |+ ¥:B GEAR 2 2 90 hybEyh 1793y
31 A22020010 [¥¥ASSY GEAR ASSY 1 1 90nhybEoh WAEV]

30



43 SR INFAASSY 22

44 3 \F AASSY 26

(38.40.42)

FIG.

IBSE HER
REEL BLADE

07

(39.41.42)
RHEBES|H & & 5 & 4 % e Y EEE R
Key No Parts No Parts Name 22 26 T7 A Application |Description Remarks
1 A70150080 [hMTUm22” REEL BLADE(9) 1 2279 A
1 A70150130 |h4TUn22” REEL BLADE(11) 1 22" 11 A
1 A70150180 |h4TUn'26” REEL BLADE(9) 1 26”98 A
1 A70150230 |h4TUn26” REEL BLADE(11) 1 267114 A
1 A70151010 |h4TUn 26" REEL BLADE(7) 1 TIHE#E (2677 H
2 A22261090 |hy4—r4b:L REARRING BOX 1 1 1
3 A22261110 |hy5—*4LR REARRING BOX 1 1 1
4 042530204 |A'TFYVY" BEARING 30204 2 2 2 30204
5 A98530060 |A4ILY—Ib OIL SEAL 2 2 2 22427
6 036100020 |AFy7° Yy SNAP RING 1 1 1 S20
7 A99230230 [h7— COLLAR 1 1 1
8 A22560232 |hv4—*4I:0UT(L) BRACKET 1 1 1
9 050202230 |A4NLY—Ib OIL SEAL 1 1 1 30458
10 015300510 |&41)a— SCREW 1 1 1 M5X10
11 011510825 |#'Ibb BOLT 3 3 3 M8X25
12 026100008 |79¥% WASHER 3 3 3 M8
13 A99231610 [h7— COLLAR 1 1 1
14 A98220100 |A7 vy SPRING 1 1 1
15 A99230240 |[h5- COLLAR 1 1 1
16 010131225 |#'Jbb BOLT 1 1 1 M12X25(HT)
17 027100012 |A7 Y9 Iyd% LOCK WASHER 1 1 1 M12F
18 026109018 |79v% WASHER 1 1 1 M12F8
19 A20520541 |*L:o08™y PLATE 1 1 1
20 A99432390 | 4VH Vb BOLT 3 3 3 M8X12
21 398211210 |#In % SPRING 3 3 3 P8
22 A22560220 |hy4—*4):0UT(R) BRACKET 1 1 1 22, ~ 11040 . 22, ~ 10306
23 A99432010 |&ILb BOLT 4 4 4 | F |26 ~ 11454 _ 26L, ~ 11013 a ) M8X25
23 A99432490 [#7 Lk BOLT 4 4 4 B (22, 11041 ~ . 22L, 10307 ~| a ) M8X25
24 A98120051 |3 h¥vy7 RUBBER 1 1 1 26, 11455 ~  26L, 11014 ~
25 498510260 |7'va BUSH 2 2 2
26 A99432351 |4 9% JLb BOLT 2 2 2
27 060609002 |7 JAZy7IL GREASE NIPPLE 2 2 2 (=8
28 A70310130 |Famtvik b ADJUST BOLT 2 2 2
29 A99232010 [N 7YYy hin'— COVER 2 2 2
30 A98220790 A7 vy SPRING 2 2 2

31



43 S INFAASSY 22

(38.40.42)

44 3 \F AASSY 26

FIG. 07

IBSE HER
REAR ROLLER

(39.41.42)
RHEBES|H & & 5 & 4 % e Y EEE R
Key No Parts No Parts Name 22 26 T7 A Application |Description Remarks
31 A99232030 |[h5— COLLAR 2 2 2
32 A99460320 (v NUT 2 2 2 M12
33 A70320230 |Favtvub ADJUST NUT 2 2 2
34 010709061 |¥+¥vy7 A4a1— BOLT 2 2 2 M5X16
35 A99431390 |4 UV&i Lk BOLT 2 2 2
36 A98220970 |R7Yvy SPRING 2 2 2
37 A99231230 |h3— COLLAR 4 4 4
38 A70110330 [Y4n'4 422" BRACKET 1 M64y7°X13
39 A70110450 |V41n'4'126” BRACKET 1 1 M64y7°X15
40 A70430570 [¥4n'227(3.5)n{R 1377 [22”BED KNIFE 3.5T:HSS| 1 227 35T [{ZEELH
40 A70430550 [Y41n227(2.5)nR,137%  [22”BED KNIFE 2.5T:HSS| 1 227 25T |#77vay
40 A70430560 |¥41n'227(3.0)nMR,137% [22”BED KNIFE 3.0T:HSS| 1 227 30T |4#7°vav
40 A70430580 |V 227(4.5)n{R,137% |22”BED KNIFE 4.5T:HSS| 1 227 45T |4#77vay
40 A70430311 [¥4n'227(3.5)£ 40,1377 [22”BED KNIFE 3.5T:0S | 1 227 35T |4#7°%ay
40 A70430291 [¥41'227(2.5)2 41370 [22”"BED KNIFE 2.5T:0S | 1 227 25T |#7°Vay
40 A70430301 [¥4n'227(3.0)24H,1377 [22”BED KNIFE 3.0T:0S | 1 227 30T [4#7%3y
40 A70430281 |¥41n'227(4.5)£ 4,135 |22”BED KNIFE 4.5T:0S | 1 22" 45T |77y
41 A70430610 |94 '267(3.5)n{R,157% [26”BED KNIFE 3.5T:HSS 1 26" 35T [{ZEEEH
41 A70430590 |¥41267(2.5)nR,157% [26”BED KNIFE 2.5T:HSS 1 26”7 25T |477vay
41 A70430600 |44/ '267(3.0)n{R,157% [26”BED KNIFE 3.0T:HSS 1 267 30T [#7°%3y
41 A70430620 |¥41267(4.5)nR,157% [26”BED KNIFE 4.5T:HSS 1 26" 45T [\t
41 A70430530 |¥41n'267(3.5)£ 48,1577 [26”"BED KNIFE 3.5T:0S 1 26”7 35T [4#7°vay
41 A70430510 |¥4n'267(2.5)%4,157¢ |26”BED KNIFE 2.5T:0S 1 26”7 25T |47°vay
41 A70430520 |¥41n'267(3.0)£ 48,1577 [26”"BED KNIFE 3.0T:0S 1 26”7 30T [4#7vav
41 A70430540 |¥41n'267(4.5)% 4 ,157¢ |26”BED KNIFE 4.5T:0S 1 26”7 45T |(47°Vay
42 A99480030 [#7t'A SCREW(MINUS) 1315 ] 15 M6X12
43 A70010840 [¥4n'4'{ASSY:227(3.5) |BRACKET ASSY 1 227(3.5)
44 A70010860 [¥4n"41ASSY:267(3.5) |BRACKET ASSY 1 267(3.5)
44 A70010970 [¥4n'4'{ASSY:267(45) |BRACKET ASSY 1 267(4.5)
45 060609003 |7YA=y7 'l GREASE NIPPLE 2 2 2 45°
46 A98120950 |3 hhn— RUBBER 2 2 2
47 A98560580 [AFAMATIYY BEARING 2 2 2 51101
48 026100012 |7y+ WASHER 6 6 6 M12F8
49 026200012 |79¥% WASHER 2 2 2 M12F
50 A99240970 [2FAFTy v WASHER 6 6 6 D12

32



PUPSIESEED

FIG. O7
REEL BLADE

52

49

. | 46

S / //31 “
32/ @%29

- SN )

L

43 SBINFAASSY 22

(38.40.42)
44 3\ F LASSY 26
(39.41.42)

RHEBES|H & & 5 & 4 % e Y EEE R
Key No Parts No Parts Name 22 26 T7 A Application |Description Remarks
51 A99241020 [91—7 79v WASHER 4 4 4 D 14X20
52 398460050 |¥+v7° PLUG 2 2 2 M12H

53 052400560 (O O-RING 2 2 2 S56
54 015300825 |A9Y)a— SCREW 1 1 1 M8X25

33



